
ORIGINAL RESEARCH
published: 17 April 2020

doi: 10.3389/fenvs.2020.00036

Frontiers in Environmental Science | www.frontiersin.org 1 April 2020 | Volume 8 | Article 36

Edited by:

Juliet Willetts,

University of Technology

Sydney, Australia

Reviewed by:

Jonathan Parkinson,

IMC Worldwide Ltd, United Kingdom

Berta Moya,

Independent Consultant,

Madrid, Spain

*Correspondence:

Jennifer R. McConville

jennifer.mcconville@slu.se

Specialty section:

This article was submitted to

Water and Wastewater Management,

a section of the journal

Frontiers in Environmental Science

Received: 05 July 2019

Accepted: 13 March 2020

Published: 17 April 2020

Citation:

McConville JR, Kvarnström E,
[...]
McConville et al. Structured Approach for Comparing Nutrient-Recovery Systems

it strongly to the need to provide information on resource
recovery innovations to decision-makers. The specific objectives
of this paper are to (i) provide more information regarding
the potential of nutrient recovery technologies; and (ii) present
a method that can help decision-makers select the most
appropriate FS treatment system that can protect public health
and the environment, recover resource flows, and do so in
an adaptable way that allows for rapid service expansion
to underserved populations. The approach uses a multi-
dimensional sustainability assessment of treatment processes
for nutrient recovery from FS. The approach is illustrated
through application of the method in the case of Kampala, a
city that relies on on-site sanitation services for over 90% of
its population (Schoebitz et al., 2016). The approach is not
a stand-alone tool, but should be fitted in the larger urban
planning cycle.

METHODS

This paper proposes a structured approach for comparing
treatment options for nutrient-recovery from fecal sludge from
non-sewered systems. The approach includes a four-step process:
(1) Identification of available options; (2) Narrowing the options
based on locally identified prerequisites; (3) Multi-dimensional
sustainability assessment of the remaining options; and (4)
Stakeholder weighting and discussion of the results. The novelty
of this approach is its focus on including more innovative
nutrient-recovery options in the decision-making process. The
basic principle behind this method is that it should start with a
process that opens up the range of options to capture possibly
interesting new innovations before narrowing down the possible
options based on locally-specific criteria. This paper uses a case
study approach to illustrate how the first three steps can be
performed, while the final step should be done with actual
stakeholders within a planning process. This method would be
most effective when applied within an actual sanitation planning
process in which key stakeholders are involved. Local input
from stakeholders will be critical in steps two through four to
assure that the decision-making process includes locally specific
prerequisites and sustainability criteria. While the example
presented in this paper was not embedded within a participatory
planning process in Uganda, stakeholder input was solicited in
step two as explained below.

Step 1 in this process is to create a large list of potential
options. In this study we used the results of two recent reviews
(Harder et al., 2019; Johannesdottir S. et al., 2019), which focused
on nutrient-recovery from wastewater, to identify a range of
potential treatment options. Note that the focus of this study
is on treatment technologies for collected FS (e.g., from lined
and unlined pit latrines and septic tanks), and not on the
entire FS service chain. When creating this list, no judgement
was taken on whether the options were locally feasible. This
means that the initial list of technologies used in this study
could be used as a starting point in any study aiming at
nutrient recovery. However, since there is rapid development

occurring in the sanitation sector, it is recommended that each
new planning process review this starting list and update with
emerging technologies. The identified treatment technologies
were categorized based on types of treatment process, possible
inputs and products recovered.

The following two steps in this methodology aim to narrow
down the possible options for decision-making based on the local
context. Step 2 applies a list of case-specific prerequisites to the
initial list of possible options. This step essentially sets the system
boundaries for the decision space. The prerequisites should be
case specific, but not too limiting. Relevant prerequisites can be
related to the incoming material to be treated, resource(s) to be
recovered, or case specific limitations regarding placement, space
or applicability to context. For example, a relevant prerequisite
would be to specify that the system should enable recovery of
nitrogen; however, the form of recovered nitrogen should not
be specified at this point. This study uses four prerequisites: (1)
the treatment technology should be able to handle raw FS; (2) it
should recover a majority of the macro nutrients (N, P, K, and S)
from the incoming waste stream; (3) it should have a technical
readiness level (TRL) of 6 or higher, meaning that it has been
tested in a relevant environment to Uganda; and (4) it should be
possible to implement the technology at the existing FS treatment
plant. Determination whether the treatment technologies met the
prerequisites was based on information available in published
literature and, in the case of the fourth prerequisite, on the expert
judgement of the authors.

In Step 3, a multi-dimensional sustainability assessment takes
place. Selection of the criteria to use should recognize the
holistic nature of sustainability, but also be adapted to the local
context. In order to ensure a holistic sustainability assessment
of sanitation systems, several different criteria are often
proposed for use in planning and decision-making processes
(Hellström et al., 2000; Balkema et al., 2002; Lennartsson
et al., 2009; Molinos-senante et al., 2014; Vidal, 2018). For
example, Hellström et al. (2000) proposed assessing a system’s
sustainability by identifying and evaluating system performance
against criteria within five main categories: (1) health and
hygiene; (2) social-cultural; (3) environmental; (4) economic;
and (5) functional and technical. This broader understanding
of sustainability is also reflected in the definition of sustainable
sanitation by the Sustainable Sanitation Alliance, mentioned
above. In this study, we applied these five main categories as
a starting point for the assessment: Health, Financial, Social,
Technical and Institutional; however, social and technical were
regrouped as socio-technical.

The criteria used in a decision-making process may differ
between different contexts and should therefore be adapted to
the local context. Several sanitation planning tools encourage
stakeholder engagement on different levels to capture different
sustainability perspectives (Lüthi et al., 2011; Parkinson
et al., 2014). One example is the Open Wastewater Planning
method, described in Bodík and Ridderstolpe (2007). On an
overarching level it is considered that stakeholder engagement
and participation in planning will lead to a better decision-
making process where the selected technologies are better

Frontiers in Environmental Science | www.frontiersin.org 3 April 2020 | Volume 8 | Article 36

https://www.frontiersin.org/journals/environmental-science
https://www.frontiersin.org
https://www.frontiersin.org/journals/environmental-science#articles


McConville et al. Structured Approach for Comparing Nutrient-Recovery Systems

adapted to the local context (Eawag, 2005). A study in Java
concluded that consultative and collaborative participation
process with the community in a community-based sanitation
project increased the progress toward users’ ownership of the
technology (Roma and Jeffrey, 2010). In a recent interview study
of sanitation professionals, the interviewees’ emphasized the
importance of gender-sensitive and community participation as
critical for capturing sustainability issues in the decision-making
process (Ramôa et al., 2018). Therefore, it is critical to involve
local stakeholders in the selection of criteria to use in the
multi-criteria assessment. Stakeholders should also be involved
in Step 4, weighting and discussion of the results of Step 3 before
final decision-making.

In this specific case, considering nutrient-recovery from a
FS treatment plant in Uganda, the most important stakeholders
to consult were professionals working with the treatment
plant, research institutes and municipality representatives,
rather than community members. In order to identify locally
relevant criteria, a series of semi-structured interviews regarding
important criteria that should be considered for treating FS
with the intention to reuse it were held in 2017 and 2018,
with representatives from five different municipalities in
Metropolitan Kampala, the water and sanitation utility, one
ministry, two research institutions and one NGO. Participants
in these interviews generally held technical positions within
their organization, including managers, engineers, agronomists
and technicians. The interviews focused on general decision-
making criteria related to on-site sanitation and reuse, with
probing questions into specific categories of sustainability.
This approach allowed the interviewees to identify by
themselves the most important decision-making criteria
(see the Supplementary Material for details of interview
questions). The interviews were recorded and transcribed
for post-interview analysis. The interviews were coded and
categorized, i.e., grouping and labeling of similar aspects (Flick,
2009), in order to identify locally relevant criteria.

For the purposes of this article, we illustrate the first three steps
by applying them in the context of selecting nutrient-recovery
technologies for up-grading of a FS treatment plant in Kampala,
Uganda. The population of the Greater Kampala metropolitan
area is 3.2 million and the majority of the population is using
on-site sanitation services. The Kampala Sanitation Master Plan
(Government of Uganda/NWSC, 2015) estimates that 35% of
the fecal sludge produced in the city is collected, transported,
and delivered to the fecal sludge treatment plant (FSTP) at
Lubigi. The Lubigi FSTP was commissioned in 2014 with a
design capacity of 400 m3/day, it consists of manual screening,
and grit removal followed by covered settling/thickening tanks,
covered drying beds and covered storage areas for dried sludge.
The liquid effluent from the settling/thickening tanks is co-
treated with wastewater in the WWTP at Lubigi, which consists
of anaerobic and facultative ponds. The dried sludge is sold
to farmers. There is evidence from observations and interviews
with the FS treatment plant operators that the recommended
storage times for the sludge are not respected, particularly prior
to planting season.

RESULTS—ILLUSTRATION OF APPROACH

The results presented are for a hypothetical upgrade to
improve nutrient-recovery at the Lubigi FS treatment plant
in Kampala. Data collection was primarily based on literature
reviews, supplemented with results from student experiments
at the plant in 2018 and the research team’s qualitative
assessments in 2019. The student experiments tested the use
of BSF composting, ammonia treatment and lime treatment.
Their results provided details on costs, pathogen inactivation,
organizational capacity and odor. Further details, including
specific references used for scoring, can be found in the
Supplemental Material.

Step 1: Identification of Available Options
Two recent reviews of technologies for nutrient-recovery from
domestic wastewater and human excreta provided the basis for
developing a broad list of possible treatment options for this
case (Harder et al., 2019; Johannesdottir S. L et al., 2019).
A synthesized list was developed that includes 22 treatment
technologies (Table 1). The list includes treatment technologies
that can produce a recoverable nutrient product. Complementary
technologies such as dewatering were not included at this stage,
although they should be included when comparing specific
options in step three. The technologies were summarized,
including the primary nutrient product recovered and what
types of fecal sludge inputs can be used, e.g., raw fecal
sludge (TS 1–5%), dewatered fecal sludge (TS>15%), or the
filtrate/supernatant water from the dewatering technology. Note,
that it is also possible to combine some of these technologies in
series, e.g., dewatered FS can be used in fly larvae composting
while the filtrate/supernatant can be used in a membrane
nutrient-extraction technology. Combinations of technologies
are not included in this study.

Step 2: Narrowing the Possible Options
In Step 2, a set of prerequisites was used to narrow down
the number of possible options. Determination of whether
the treatment technologies met the prerequisites was based on
information available in published literature (references provided
in Table 2), with the exception of the fourth prerequisite that
was based on the expert judgement of the authors. The first
prerequisite was that the technology should be able to handle raw
or dewatered sludge (there is a dewatering technology already
at the existing plant). Based on published literature regarding
these technologies, algae production, stripping & capture, and
membrane nutrient extraction where deemed inappropriate for
treating FS due to the high levels of suspended solids. These
three treatment technologies were also deemed non-feasible at
the existing plant. Incineration and carbonization technologies
failed to meet the prerequisite for macro nutrient recovery since
these treatments fully eliminate nitrogen and sulfur. It is noted
that hydrothermal carbonization can retain ∼30–60% of the
nitrogen in the hydrochar, depending on process temperature
and feedstock (He et al., 2015; Wang et al., 2018). However,
the high temperatures, high pressure and complex processing
needed for this technology are not deemed feasible at Lubigi.

Frontiers in Environmental Science | www.frontiersin.org 4 April 2020 | Volume 8 | Article 36

https://www.frontiersin.org/journals/environmental-science
https://www.frontiersin.org
https://www.frontiersin.org/journals/environmental-science#articles


McConville et al. Structured Approach for Comparing Nutrient-Recovery Systems

TABLE 1 | Summary of possible treatment technologies for nutrient-recovery from fecal sludge, based on recent review studies that map a variety of treatment processes

and products (Harder et al., 2019; Johannesdottir S. et al., 2019).

Treatment

technology

Input Description Potential products

Physical Storage
Prolonged storage, open or enclosed. Degradation of material. Give a stabilized

sludge Pathogen reduction is a function of time, temperature, moisture, competition etc.

Stabilized sludge

Desiccation Treatment decreasing water content to an extent that the product becomes pseudo

stable. Pathogen reduction is a function of low moisture content. Moisture content below

5% required for inactivation of persistent pathogens.

Pseudo stabilized

sludge

Biological Aerobic treatment Collective name for a number of treatments using aerobic microorganisms to break

down biodegradable matter e.g., can be part of wastewater treatment. For composting

processes, see below.

Stabilized sludge

Composting Aerobic, auto thermal process in which biodegradable matter is decomposed by

microorganisms, fungi, and invertebrates. Pathogen inactivation depend on thermophilic

temperatures.

Stabilized compost

Vermicomposting Aerobic process in which earthworms and microorganisms degrade the organic matter.

Worms may be harvested as animal feed. Requires dewatering of sludge or addition of

co-substrates.

Stabilized

compost, worms

Fly larvae

composting
Aerobic process in which fly larvae andmicroorganisms degrade the organic matter. Larvae

may be harvested as animal feed. Requires dewatering of sludge or addition of organic

matter.

Active compost,

larvae

Anaerobic

treatment
Collective name to a number of processes in which microorganisms break down

biodegradable matter in the absence of oxygen while producing biogas. Pathogen

inactivation depend on process temperature dependent on heating.

Stabilized

sludge, biogas

Lactic acid

fermentation
Biological, anaerobic process in which the sludge is inoculated with lactic acid bacteria

and commonly also a co-substrate. Preserve a majority of the material in a pseudo stable